H.H Q Client: Johnson City Crushed Stone
T w\ Attn: Keith Jackson
3989 Highway 290 East

Dripping Springs, Texas 78620 Report No: 34632
s Date: 4/2/2021

Report of: Sieve Analysis for Coarse Aggregate

Tex-401-A
Sample ID: Various Lab No: 210943-4
Sampled By: Client Production/ Sampled Date: NP
Sample Location: NP Project No: NP
Producer: Johnson City Crushed Stone Received Date: 3/24/2021
Material Description: 57 Rock Test Performed By: Phillip New, CET
Results:
Sample No L 2 Specification
Sample ID Bucket 1 Bucket 3
Sieve Cumulative | Cumulative | Cumulative [ Cumulative | Cumulative
Size % Retained | % Passing | % Retained | % Passing | % Passing
1-1/2" 0.0 100.0 0.0 100.0 100
1" 2.7 97.3 1.3 98.7 95-100
1/2" 60.4 39.6 63.3 36.7 25-60
#4 99.1 0.9 96.1 3.9 0-10
#8 99.5 0.5 99.2 0.8 0-5
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Reviewed by: Lm

Atlas@rechnical Consultants LLC
Firm Registration No. F-19813

\

The results shown on this report are for the exclusive use of the client for whom they were obtained and apply only to the samples tested
and/or inspected. Atlas Technical Consultants assumes no responsibility nor makes a performance or warranty statement for this material or
products and processes containing the material connected to this report.




